
 

 42 

 9.6 POWER SUPPLY  
 
 
 

 
 
 
 
 
 

REF PART NUMBER DESCRIPTION QTY 



 

 43 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 

R00589  210 
R01750  130 
099450  00A 
099346  00A 

B099426  00A 
R01674  050 
R01771  050 
R00813  050 
R01859  050 
B099427 00A 
099449 00A 
093044 00A 
P00686 050 
094353 00A 
093943 00A 
099595 00A 
095223 00A 

Washer, Lock (#8) 
Screw, (#8-32) 

Stud, Hex. 
Power supply Ass’y. 

PCB Brkt, & Stud Ass’y. (R.H.) 
Screw, (6-32) 

Washer, Lock (#6) 
Nut, Hex. (6-32) 

Rivet, Push 
PCB Brkt.& Stud Assay (RH) 

Guide, PCB 
Potentiometer 10 k 
Clamp, Capacitor  

Capacitor, 5500uF, 25V 
Bridge Rectifier 
Switch, Toggle 

Capacitor, 7400 uF, 15V 

6 
6 
3 
1 
1 
4 
4 
4 
16 
1 
8 
4 
2 
1 
1 
1 
1 

 
 
 
 

 9.7 CHASSIS ASSEMBLY 
 
 
 
 



 

 44 

 
 

  
REF PART NUMBER DESCRIPTION QTY 

1 
2 
3 
4 
5 
6 
7 
8 

C099347 00A 
B099322 00A 
A099376 00A 
R01611 050 
R00589 210 
099443 00A 
R01750 130 
095957 00A 

Transformer Ass’y. 
PCB Ass’y,. Mother 

Insulator, Mother PCB 
Nut, Hex. (#8-32) 

Washer, Lock (#8) 
Mounting Standoff PCB 

Screw, (#8-32 X 3/8) 
Fuse 

1 
1 
1 
12 
12 
4 
4 
1 

 
 
 
 
 
 
 

9.8 INTERNAL HARNESSING 
 

 
  
 

 
REF PART NUMBER DESCRIPTION QTY 



 

 45 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 

097405 00A 
P00604 020 
P00330 020 
099460 00A 
R02228 00A 
R02435 00A 
021512 020 
024139 050 
R01145 130 
R00589 210 
R01611 050 
R01817 050 
099207 00A 
099345 00A 
047613 020 
R01583 020 
R01647 020 
R01582 050 
099344 00A 
R01679 050 
R01678 050 
R02101 050 

Label, UL Acc’y. 
Fuse Holder 

Fuse, 1.5A Slo-Blo 
Shield 

Screw, Self-Tap (#8) 
Rivet  

Foot, Leveling 
Spacer, Rd. 

Screw, (#8-32 X 3/4) 
Washer, Lock (#8) 
Nut, Hex. (#8-32) 

Screw, (6-32 X 1/4) 
Line Filter Ass’y. 
Harness Output 

Line, cord (Not Shown) 
Washer, Lock (#3) 
Nut, Hex. (#3-48) 

Screw, (#3-48 X 5/16) 
Harness, Load Cell 
Washer, Lock (#4) 
Nut, Hex. (#4-40) 

Screw, #4-40 X 3/8) 

1 
1 
1 
1 
2 
2 
4 
4 
4 
4 
4 
2 
1 
1 
1 
2 
2 
2 
1 
8 
8 
8 
 

 
 

 9.9 CHASSIS HARDWARE 
 

 
 



 

 46 

 
 

 
REF PART NUMBER DESCRIPTION QTY 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
 

P00548 020 
P00549 020 
097521 00A 
099352 00A 
098283 00A 
R01865 050 
R01679 050 
R01678 050 
R00848 050 
R00589 130 
R01611 050 

C099454 00A 

Insulator, Nylon 
Insulator, Alum. 

Transistor 
Transistor Harness 

Insulator, Mica 
Screw, #4-40 X 1/2 Lg. 

Washer. Lock #4 
Nut, Hex. #4-40 

Screw, 8-32 X5/16 
Lockwasher, #88 

Nut, Hex #8 
Plate, Base 

 

4 
2 
2 
1 
2 
4 
8 
4 
1 
1 
1 
1 

 
 
 
 
 


	9.6	POWER SUPPLY
	9.7	CHASSIS ASSEMBLY
	9.8	INTERNAL HARNESSING
	9.9	CHASSIS HARDWARE

